United States Department of the Intf;;ibri | |
GEOLOGICAL SURVEY SR

P. 0. Box 2857
Raleigh, NC 27602

August 8, 1978

Mr. John D. Wray, Deputy Chief L~ i
Water Resources Plamming Section Oddendua—~To oo &gﬁgsa»f“RJA

Division of Environmental a M\ \ —~,*1”M N
; ; Al A ; e .
Management, DNR&CD ‘6\, Q\\ou ple WYATT  (yimeen el Setetme
P. 0. Box 27687 -
Raleigh, NC 27611 Soeto carwoves sTevboe molysis
Dear John:

I have computed the estimated allowable draft for those public water
supplies that were not computed during the regular project because a
carry-over storage analysis was required. Before the computations were
made, I called and/or visited these cities to determine if the source
and raw-water storage data were still accurate. The allowable drarfts
[...]
WATER-RESOURCES APPRAISAL

Cherokee County, the westernmost county in North Carolina, is in the
Blue Ridge physiographic province. The county is mountainous and local
relief is great. The area between Andrews and Murphy 1s an unusually wide
valley as much as 4,000 feet wide in places. Stream slopes are steep and
drainage is excellent. The Hiwassee River and its two principal tributaries,
the Valley and Nottely Rivers, drain the county. The Hiwassee and Nottely
Rivers are highly regulated by Tennessee Valley Authority miltipurpose
reservoirs. The average discharge of unregulated streams ranges from 1.2 to
1.6 mgd per square mile. Minimum flows generally exceed 0.1 mgd per square
mile and 7-day, 2-year low-flows average 0.35 mgd per square mile. Murphy
and Andrews obtain their water from surface sources. Marble and other

smaller communities use ground water. The county's population in 1970 was
16,330.

Metamorphic rocks (predominantly quartzite, metaconglomerate, and meta-
grawacke in the western half and schist, gneiss and marble in the eastern
half) underlie the county. The geologic structure along the valleys is
complex and contacts between rock units is gradational. The chief aquifers
are the fracture zones in the bedrock. There are insufficient records of
wells of tested capacity available for assessing the water-bearing character-
istics of the various rock units. Generally the higher yielding wells are
those that intersect crushed quartz veins or solution cavities in the marble.
One well in the marble was reported to yield 60 gpm with negligible drawdown.
The marble occurs in the principal valleys thus is favorably located for
development of small municipal or industrial supplies.

Use of springs and dug wells are common in the rural areas. However,
these may go dry in drought years.

The chemical quality of ground water is generally excellent. Based on
analyses of water from 17 wells, the water is usually soft, slightly acidic
and low in dissolved-solids concentrations. Tron concentrations in the 17
wells were all less than 0.3 mg/l.



EX

35015’

CHEROKEE COUNTY
84°15' 84°00' 83°45’
: \A - - S
"\ TENNESSEE \\ 1
| \ / TENN. . \ : N )
N R, | e
- M \\\\K\ @ \
\ N ANDREWS \\ﬁ/ pd
| MARBLE 0 ﬁ.ia\\ .,
Tl HIWASSEE b L
p H!I LAKE s
| =, .
1 S
— - N \ N 4 ..\
J N -
!
1
]
’
]
]
’ 64
-l > ne
A 8A. Gromgie I |
o | 2 3 4 5 10 MILES
e e e T . e

R et ST

EXPLANATION
Arecs served by municipal water systems in 1974

_ J More than S00 customers § l.ess than HUU ¢

SR

3598’

35°90'

L8



e ety ey v

rts

88

ANDREWS, CHEROKEE COUNTY

OWNERSHIP:

Municipal. Total population supplied, about 3,900 in 1973 (675 metered
customers, 200 of which are in suburban areas).

SOURCE:

Beaver Creek impounded in Andrews Reservoir: the intakes are at the dam
approximately 1.9 miles north of Andrews at lat 35°13'40", long
83°49'55". The drainage area at the dam is 1.71 square miles.

RAW-WATER STORAGE:
Andrews Reservoir, 1.0 million galloms.
ALLOWABLE DRAFT:

Estimated allowable draft is 0.4 mgd with a storage of 1.0 million
gallons.

TOTAL USZ:

5 mgd, =stimarec. Maximum daily not available. The
allons per day. Water not used overflows the

0.05 mgd, estimated. Principal users include the Magnavox Company of

Tennessee., Berkshire International Corporation, and Owenby Manufacturing

Caompany. ’
TRZATMENT:

Chlorinacion and slow-sanc Zirtrazioml.

RATED CAPACITY OF TREATMENT PLANT:

«cne Raw anc Iiows oV gravity
TINISHED-WATZR STORACLE
Jne ol2er welil, 200,000 gailcns, one storage reservoir, 500,000 galloms.

czl o7 Zinispec wetear Teservelr aces not £ill and the city
~ o Tne Trsatment 2lant tc solve this problem.

sndrews is iz Tne ncrineast cocrner of Cherokee County in
between the Snowbiz< znc Valliev RiIver Mountains. Valley
River, e principal tributary ¢l the Eiwassee flows through the city.
z 1 shape and most tributaries are

The Vallev River basinm is rectangil
short and enter the river perpendiculariy. The average discharge of
streams in the immediate vicinitv is 1.6 mgd per square mile, the 7-dav,

P 573, e

R T e

U R T |, AN,

A e




89

ANDREWS, CHEROKEE COUNTY

2-year low flow averages 0.35 mgd per square mile, and minimum flows
generally exceed 0.15 mgd per square mile. The current use of water is
approaching the estimated allowable draft of the present source, and if
demand Increases additional raw water storage or a new source will be
necessary. There is ample surface-water available for development.

Ground water: Records of wells in the immediate vicinity of Andrews are
not available for assessing ground water conditions. However, some
general statements can be made. Marble, quartz-mica gneiss, and mica-
schist are the predominant rock types underlying Andrews. The thickness
of overlying weathered material and alluvial deposits is probably as much
as 100 feet thick in places. The fracture characteristics and possible
solution cavities in the marble combined with the thick soil cover are
favorable for higher yielding wells.

Based on chemical analyses of ground water from similar rock units,
the water 1is probably soft, and slightly acidic.



90

CITY OF ANDREWS

A Andrews Reservorr

\

0o | MILE

EXPLANATION
intake ‘Treatment plant

m Sewage treatment plant \<Sewoge outfall




91

ANDREWS, CHEROKEE COUNTY

ANALYSES
(In milligrams per litre)

Source, or type of Beaver Cr. Beaver Cr. Beaver Cr.

water (raw;finished)... Finished Raw Finished
Date of collection....... 9-7-65 1-8-74 1-8-74
COPREE L (B 5 v oo s0 5 wgn s ——r——— 0.033 0.006
CHRLE (05 ). . coqpesnnnyvs e .000 .000
2R (TR S s w g% ks g —— .010 .000
Chromium (Cr)..eeeveeeens ————— .001 .000
BoEon (B ovssnsaessis ————— .000 .000
Strontium (Sr)..v.cvecses —————— .000 .000
Barium (Ba)..oeiveseanese | =—————o .000 .000
Marenry ABg).sercconvssns o .0033 .0000
L@ad 'CBB) .y aas onis s inms ——————— .033 .017
Lithium (Li)eveceoeeeeaas | =—————— .000 .000
Cadmium (Cd)..veeveceenns —————— .001 .000
Arsenic (AS).ieeneesacaes ———— .001 .000
Chloride (Cl)..eessvaccas 0.2 1.0 1.6
Manganese (Mn)...vvevenns .00 . 000 .000
TR CTE Y e nis siare s s &e 55 b .04 .000 .050
Caleidm (G8), . oo snssnss AR T R Lo S Fo
Magnesium (Mg)..coveeovos 2 ——————— ———
Sodium (Na).eeeoeeoeernnn 1.3 ————— ——]
Potagsium (K).esevonsnsans .2 ————— | m————
Fluofide (F)..oowseroenaes .1 ————— | e———
SRliea(RE02) 75 0udli ). Jas 7.6 | e | e
Bicarbonate (HCO3)....... §/ 8.1 15 sl [t
Carbonate (CO3)..vivunnn. 0 —————— | m———— E=
Sulfate (B0A)...vcavvioss 1.2 ————- ———
Nitrate (NO3)..eiveeennn. shcan jINEE=—te [t
Dissolved Solids......... 15 ——— e
Hardness as CaCO3:

B by s e v n v n & e | ——

Noncarbonate..eeesesess 0 — =t
Alkalinity as CaCO3...... 7 ol maemmss A = —
Specific conductance

(micromhos at 25°C).... 17 10 14
[ - e R 6.8 el L g TP o S
Temperature (°C)......... ol i . PR AT PR




92

MURPHY, CHEROKEE COUNTY

OWNERSHIP:
Municipal. Total population supplied, about 2,500 in 1973 (903 metered
customers, 71 of which are in suburban areas).

SOURCES:

Hiwassee River: The intakes are about 200 feet southwest of the treat-
ment plant near the southeast city limits at lat 35°04'41", long
84°01'33". The drainage area at the intakes is 420 square miles, ap-

proximately.

Marble Creek:; The intakes are approximately 3.5 miles northeast of
Murphy at lat 35°08'09", long 84°00'50". The drainage area at the intakes

is 0.9 square miles, approximately.

Marble Creek tributary: The intakes are about 300 ft upstream from
Marble Creek, 3.4 miles northeast of Murphy at lat 35°08'04", long
84°00'52". The drainage area at the intakes is 0.4 square miles,

approximately.
RAW-WATER STORAGE;

Fain Mountain reservoir, 1;8 million gallons. Water from Marble Creek
and Marble Creek tributary is stored in this reservoir.

ALLOWABLE DRAFT:
Estimated allowable draft of Hiwassee River is 80 mgd with no storage.

Combined estimated allowable draft of Marble Creek tributary and Marble
Creek is 0.25 mgd with a storage of 1.8 million gallonms.
TOTAL USE:

Average (1973) 0.448 mgd, metered; maximum daily (8-25-73) 0.726 million
gallons.

INDUSTRIAL USE:

0.15 mgd, estimated. Principal users include Native Textiles, Levi
Strause Co., and Nehi Bottling Co.

TREATMENT :

Hiwassee River: Prechlorination, coagulation with alum and lime,
sedimentation, rapid sand filtration, adjustment of pH with lime, and

post chlorination.

Marble Creek and Marble Creek tributary: Prechlorinatioq, pressure
filtration, and post chlorination. .

RATED CAPACITY OF TREATMENT PLANT:
Hiwassee River Plant, 1.0 mgd.
Marble Creek, 0.43 mgd.

PUMPING CAPACITY:

Marble Creek plant: gravity.



93

MURPHY, CHEROKEE COUNTY

Hiwassee River Plant: raw water, 1.0 mgd; finished water, 1.0 mgd.
FINISHED-WATER STORAGE:

One clear well, 150,000 gallons; two storage tanks, 500,000 and 250,000
gallons.

FUTURE PLANS:

None except routine updating of system. May double treatment plant
capacity in next 5-10 years.

WATER-RESOURCES APPRAISAL:

Surface water: Murphy is near the center of Cherokee County. Valley
River, Hiwassee River and the headwaters of Hiwassee Lake are inside the
city limits. The flow of the Hiwassee River is ample to supply Murphy
for the foreseeable future. The Hiwassee River has been regulated by
Chatuge Dam, 22 miles upstream since 1942. The minimum daily flow since
regulation began was 40 mgd October 19, 1952.

Ground water: With the abundance of surface water avallable for municipal
supply 1t is not likely that ground water will be used to supplement the
municipal supply; however, ground water could be used for small
industrial supplies.

The chemical quality of ground water is good and suitable for most
uses with little or no treatment. The water is usually soft and
dissolved -solids concentrations average less than 45 mg/l.



94

CITY OF MURPHY

North

Fain Mountain
———__Reservoir
] 7
i

}Resarvoir
Q?\t
A i
A

2 MILES
EXPLANATION
\< Intake A Treatment plam

m Sewage treotment plant \\/Sewcm outfall




95

MURPHY, CHEROKEE COUNTY

ANALYSES
(In milligrams per litre)

Source, or type of
water (raw;finished)...

Date of collection.......

Hiwassee R.
Raw

§=87-65

Hiwassee R.
Finished

9- 7-65

Marble Cr.
Finished

9- 8-65

Mixed
Finished

9- 7-65

Coppet (Cu),.orosesnensas
Gobalt--€(00)v.vieess s assvs
vk e (el o1 5 S )
Chromium (Cr)...eeeeeecas
Boronm (B)yecesseaseceaiua
Strontium (Sr).e.eeeeses i
Barium (Ba)..veeeeooasons
Mercury (Hg)eeeeeeeeoconn
Lead (Pb)..vervenerecanas
Lithium (Li)...... R ;
Cadmium (Cd)...veeeneenns
Arsenic (AS).cavescass B
Chloride (Cl).ceveveecaas
Manganese (MN).....ccvaue
Teom P )i ceseeensaean ‘
Calcium (Ca)eveeveccannns
Magnesium (Mg)..e.uovouw. ‘
Sodium (Na).eceoosaossn i
Potassium (K)eveeeeeoons v
Fluoride (F)eeieeeesoaons
Silica (8i02)...eeeereans
Bicarbonate (HCO3)...... .
Carbonate (CO03)..........
Sulfate (SO4)........ g £
Nitrate (NO3).veieeveoonn
Dissolved Solids.........

Noncarbonate, .veeeosooe
Alkalinity as CaCO3......

5.3
.00
.01

4.9

~ - WO 0w

NON~

w o

33

16
6
10

(Vo

VUEMAPNODUCOOW

HOMN
= O

20

N =

Specific conductance
(micromhos at 25°C)....

26
6.2

45
7.0

Note:

See next page for additional analyses.



96

MURPHY, CHEROKEE COUNTY

ANALYSES
(In milligrams per litre)

Source, or type of Hiwassee R.| Hiwassee R.

water (raw;finished)... Raw Finished
Date of collection....... 1- 9-74 1- 9-74
Copper (CU).iuviuennannnn 0.000 0.003
Cobalt (CO).uvrivenennonnnn .003 .003
Zinc (Zn) v.iiivvnennnnns .006 .010
Chromium (Cr)...eceveuess .000 .000
Boron (B)..v.vevuunnn PRF .000 .000
Strontium (ST)..eseeeenns .000 .000
Barium (Ba).....eeecenens .000 .000
Mercury (HE)eeeooeoavonan .0000 .0000
Lead (Pb)..vieneeenaons .013 .020
Lithium (Li)..oeueveeeens .000 .000
Cadmium (Cd)......ven0. .. .000 .000
Arsenic (AS)..iicocnns .o . 007 .017
Chloride (Cl).ceeeeeeoanse .6 4.9
Manganese (Mn).......ee.. .033 .017
Iron (Fe)iveeveinoroanens 000 .000
Calcium (Ca).ueeensennees | —— | ==—————=
Magnesium (Mg)eveeeeeeoss | —=—===== | ———————=
Sodium (Na).eoeeesoeansss | ——====== | ======—-
Potassium (K).v.veeoanoes | ——===——= | =—===———=
Fluoride (F).viveeseoeees | —————— | —-——————-
Silica (Si02)...vveeeeee. | === | ——77——-
Bicarbonate (HCO3)....... | ~——————= | ——==———-
Carbonate (CO3)..eeevuenes | —————— | ———=
Sulfate (SO4).uveveeoaees | ———"——=— | =—=77==—-
Nitrate (NO3)..veeesoones | ————""— | ———=———=
Dissolved Solids....eeee. | ——— | ————=—-
Hardness as CaCO3:

Total........... JP PP I

Noncarbonate....ceeeees | ==mm———— | —c———un
Alkalinity as CaCO3...... | =——————== | —=—————v
Specific conductance

(micromhos at 25°C).... | =-———-- S —
PHe i ittt eiinenennseneanes | =——=——== | =—=—=——=
Temperature (°C)......v.. | =—=—m———— | —=—————o




97

CLAY COUNTY
WATER-RESOURCES APPRAISAL

Clay County is in the Blue Ridge Province in western North Carolina.
The North Carolina-Georgia State line is the southern boundary. The county
is mostly mountainous, but a broad rolling valley has been formed by the
Hiwassee River and its tributaries. Chatuge Lake, a Tennessee Valley Au-
thority multipurpose reservoir is mostly in the county. The Hiwassee and
Nantahala Rivers of the Tennessee River basin and their tributaries drain
all but the southeastern corner which is drained by the Tallulah River.
Stream slopes are steep and drainage is good. Flow of the Hiwassee is regu-
lated by Chatuge Dam. For unregulated streams, the average discharge is 1.8
mgd per square mile, with a range of 1.3 to 2.6 mgd per square mile. Minimum
flows are relatively high, generally exceeding 0.2 mgd per square mile, and
7-day, 2-year low flows average 0.4 mgd per square mile.

Hayesville, with 287 customers, has the only municipal water system in
the county and obtains its water from wells. Other domestic and small
industrial supplies are obtained from springs or wells. The county popu-
lation in 1970 was 5,180.

A wide variety of metamorphic rocks underlie the county. Phyllite,
schist, quartzite, marble, and gneiss of the Murphy Marble belt crop out in
the western part. Metaconglomerate, metagrawacke, and quartzite cross the
county in a narrow strip along the east edge of the Murphy Marble belt.

The eastern two thirds is predominately underlain by mica-schist and quartz-
mica gneiss with scattered outcrops of granite-gneiss, hornblende gneiss and
ultramafic rocks. The contact zones between the various rock units are
usually highly fractured. There are solution cavities in the marble, but
these are usually small.

Drilled wells obtain water from the fractures, solution cavities, and
other openings in the bedrock. There are insufficient well records available
to assess the water-bearing characteristics of the various rocks; however,
the best wells are usually those that intersect solution cavities, quartz
veinsg, and the highly fractured contact zones. Wells are normally drilled
between 100 and 175 feet. For 19 drilled wells, the average depth is 157
feet and the maximum reported yield 1is 42 gpm. It is estimated that wells
drilled in favorable sites, such as draws, valleys, or topographically low
areas would yield as much as 50 gpm or more.

The chemical quality of ground water 1s generally good. The water is
usually soft, slightly acidic, but locally may contain iron concentrations in

excess of 0.3 mg/l.



98

Sidwoysnd QQG uoyy ss3 \\k

bi61 Ul swaysks saom |pdidwnw Kq paAaIaIS spay
NOILYNVId X3

[ — — P = 1
S37IW 0l o
| V194039 !
LB ATy Fwe T T T
C N 3
0005€ |— /\~ Mw - @ \J.J.oonvmm
R X
N e e (
. 7,4 -““_ .
N 31IASIAVH Y4 A
\ 8 <)__._
‘ o aainbshl 3 mmmm\ \
/, ..aov \
nw\@ N 19 ‘
Q\\Q\\\ I .\
2% Y,
N \/ Ty
./.\.\/l\l\/L ,f\..\
| 1. 1
Gt €8 ,000%8
ALNNOD AV1D

080£8



929

CLEVELAND COUNTY
WATER-RESOURCES APPRAISAL

Cleveland County is in the Pledmont province in southwestern North Caro-
lina. The North Carolina-South Carolina State line is the southern boundary.
The southern two-thirds of the county 1s characterized by a flat to gently
rolling plateau, with the northern third being hilly to semi-mountainous.

The Broad River and its tributaries, principally the First Broad River, drain
the county. The average discharge of streams ranges from 0.95 mgd per square
mile in the west to 0.80 mgd per square mile in the east. The low-flow

yield of streams generally exceeds 0.15 mgd per square mile, and the 7-day,
2-year low flow averages 0.35 mgd per square mile.

Kings Mountain and Shelby, two of the largest municipal water systems,
obtain their water supply from surface sources. These two systems supply
approximately 28,600 of the total population of 72,556 (1970). Boiling
Springs, Fallston, Grover, other smaller communities and most rural domestic
supplies use ground water.

A wide variety of rocks underlie Cleveland County, and their relation,
one with another is complex. Mica schist and granite predominate, and
several belts of granite gneiss and hornblende gneiss are present. In the
southeast corner, narrow belts of quartzite and limestone crop out. Most
drilled wells penetrate mica schist or granite and because of the close inter-
layering of these rocks, many wells penetrate both. From records of 40
drilled wells, the average depth is 160 feet and the average yield is 24 gpm.
Well yields of 30 gpm or more are not uncommon.

As is typical of most areas in the Piedmont, topographic setting is more
significant to yield than rock type. On the average, wells in draws and
valleys yield about twice as much water as wells on hills and slopes.
Generally the higher yielding wells are drilled in topographic low areas
where the overlying mantle of weathered rock is thickest.

The amount of ground water available is estimated to average 0.45 mgd
per square mile. Wells drilled in favorable locations, and spaced to prevent
pump interference, would probably yield on the order of 0.04 to 0.05 mgd per
well,

The chemical quality of ground water is generally good. The water is
usually soft to moderately hard and locally iron concentrations may exceed
0.3 mg/l. The average dissolved solids concentration in water from 13 wells
was 115 mg/l.



35930'

3595 —

100

CLEVELAND CQUNTY
80°30'

|
r

® ' —35930'

BOILING gl
G R, KINGS
T o e T -
¢ m .‘/ 1435015'
‘\V‘f
0
W
' GROVER
SOUTH CAROLINA -.| Ep e oa
01 2 3 4 5 10 MILES

EXPLANATION
Areas served by municipal water systems in 1974

More than 500 customers ///// Less than 500 customers




101

BOILING SPRINGS, CLEVELAND COUNTY

OWNERSHIP:

Municipal. Also supplies Gardner-Webb College. Total population sup-
plied about 2,500 in 1973 (610 metered customers, 58 of which are in
suburban areas).

SOURCE:

Four wells (Nos. 1, 3, 4, 5). (Well No. 1 not in use; Well No. 3 used as
standby)

Well No. 3, Cv 134, located at lat 35°15'05", long 81°40'06". Driller:
Max Swain Well Drilling Co. Date drilled: 1958? Total depth: 352 ft.
Diam: 8 in. Cased to: 90 ft? Type finish: open hole. Topography:
slope. Aquifer: blue granite. Static water level: 30 ft? Yield:

75 gpm. Pump setting: 220 ft. Type pump: submersible.

Well No. 4, Cv 135, located at lat 35°15'05", long 81°39'46", Driller:
Southeastern Well Drilling Co. Date drilled: 1966? Total depth: 300
ft., Diam: 6 in. Cased to: 90 ft? Type finish: open hole. Topogra-
phy: slope. Aquifer: blue granite. Static water level: 20 ft.
Yield: 150 gpm. Pump setting: 220 ft. Type pump: submersible.

Well No. 5, Cv 136, located at lat 35°15'06", long 81°39'44". Driller:
Southeastern Well Drilling Co. Date drilled: 1970. Total depth: 220
ft. Diam: 6 in. Cased to: 90 ft. Type finish: open hole. Topogra-
phy; slope. Aquifer: blue granite. Static water level: 20 ft.

Yield 180 gpm. Pump setting: 190 ft. Type pump: submersible.

TOTAL USE:

Average (1973) 0.15 mgd, estimated; maximum daily not available.
INDUSTRIAL USE:

None.
TREATMENT :

Chlorination and addition of phosphate compounds for corrosion control.
RATED CAPACITY OF TREATMENT PLANT:

None. Water is treated in the ground storage tank.
PUMPING CAPACITY;

Raw water, approximately 0.6 mgd; finished water, 2.1 mgd.
FINISHED-WATER STORAGE:

One ground storage tank, 400,000 gallons; one elevated tank, 75,000
gallons.

FUTURE PLANS:

None.



- 102

BOILING SPRENGS, CLEVELAND COUNTY

WATER-RESOURCES APPRAISAL: i
Surface water: Boiling Sprinés‘isndrained by small tributaries of the

Broad River. The low flow yield of streams draining the immediate
vicinity of the city generally exceeds 0.15 mgd per square mile. The
average discharge of streamg is 0.9 mgd per square mile, and the 7-day,
2-year low flow averages 0.3 mgd per square mile. Two large rivers are
nearby, the First Broad River is 4.8 miles east and the Broad River is
2.5 miles south. If the city decided to use surface water in the future,
either of these rivers would furnish a dependable supply.

Ground water: Mica schist and granite, with granite predominate, underlie
Boiling Springs. ' The overlying mantle of weathered rock, based on
reported well casing lengtha, is as much as 110 feet in places. This
relatively thick layer of weathered rock that acts as a reservoir to
store water in the ground, is ‘conducive to high yielding wells. Wells
No. 4 and 5 with yields of 150 and 180 gpm were supplying the city in
1973. Well No. 3 with a yield of 75 gpm was on standby. If demand
increases beyond the capacity of the present wells, additional wells
drilled in favorable sites, and spaced to prevent pumping interference
with existing wells, could supply the need.

The ground water is offgqod chemical quality except the iron concen-
tration exceeds the recommended limit of 0.3 mg/1.



103

CITY OF BOILING SPRINGS

North
\

‘ BOILING SPRINGS

DO

| 2 MILES
8. = %
Cv 134

EXPLANATION
@ Wwell and Treatment plont
Well ar A Treatment plon

m Sewage treatment plont

\(Sewoge outfall



104

BOILING SPRINGS, CLEVELAND COUNTY

ANALYSES
(In milligrams per litre)

Source, or type of Well No. 1 | Well No. 3 | Well No. &

water (raw;finished)...
Date of collection....... 9- 9-65 9- 9-65 9-18-73
Copper (Cu)........cgfiwap | et 1 ~Soparem—a 0.004
Cobalt (CO)...rrvrenvions | m=m—mmme ] | ;e—smea— .001
Zince (Zn) ... vernccansin | wm—mimm— ]| Smme——s .020
Chromium (Cr)....veevvee, | =————=—— | ——————= .000
Boron (B)uveweeesevennaes | ————==== e S .640
Strontium (ST).veeeeeaaes | === | ==——ew—- .070
Barium (Ba)...v.vsceennes | =——=—==—— | ——————0o .000
Mercury (Hg)ee.eeeeeoesns | =—=————m ——————— .0000
Lead (Pb)..vuvervennn ceee | mmmmm—— | s .008
Lithium (Li).e.evevnnenes | ——=—=—= ——————— .000
Cadmium {Od):. .« yresvit ————— | ——— .001
Arsenic (AS)eiiiesvrneeas | mmmmmmm— | meme————e .000
Chloride (C1)iveeeevnnnne 2.2 4.5 3.5
Manganese (Mn)...e.ceveeas .03 .05 170
Iron (Fe)eeeereeneenanens .05 .04 .510
Calcium (Ca)eiueeeennnnens 16 5.9 16
Magnesium (Mg).veoeeoonas 1.9 1.2 2.0
Sodium (Na).eeeeeeoeoonns 6.2 4.8 7.5
Potassium (K)eveweoerenns 2.2 2.6 2.3
Fluoride (F)ev'eeroeonens o2 .0 0
Silica (Si02)....vevnen. 29 20 33
Bicarbonate (HCO3)....... 67 21 61
Carbonate (CO3).veeeeeen. 0 0 0
Sulfate (SO4)..veveeunnns 7.4 3.8 14
Nitrate (NO3)....vueuun.. A 6.7 .00
Dissolved Solids......... 97 65 116
Hardness as CaCO3:

TQERL ;e of i 0w oahn 30 5 09 W 49 20 48

Noncarbonate.......e... 0 3 0!
Alkalinity as CaCO3...... 55 17 50
Specific conductance

(micromhos at 25°C).... 131 74 133
DHd s B o e o Gl & /A1 (a4, @ 7.0 6.3 7.3
Temperature (°C)......... 20 17 e




105

KINGS MOUNTAIN, CLEVELAND COUNTY

OWNERSHIP:
Municipal. Total population supplied, about 8,600 in 1973 (3,000 metered
customer, 110 of which are in suburban areas). Also supplements Bessemer
City.

SOURCE:

Buffalo Creek (new plant) impounded in John Henry Moss Reservoir: The
intakes are 6 miles west of Kings Mountain at lat 35°16'38", long
81°27%10". The drainage area at the dam is 68 square miles, approxi-
mately.

Davidson Creek (old plant) impounded in Davidson Lake: the intakes are
at the dam about 2.5 miles south of Kings Mountain at lat 35°12'04",
long 81°21'10". The drainage area at the dam is 0.7 square miles,

approximately.
Kings Creek tributary (old plant) impounded in city lake: the intakes
are at the dam about 2.0 miles south of Kings Mountain at lat 35°11'36",
long 81°21'17". The drainage area at the dam is 1.0 square miles,
approximately.

RAW-WATER STORAGE:
John Henry Moss Reservoir, 12,700 million gallons.
City Lake, 96 million gallons.
Davidson Lake, 180 million gallons.

ALLOWABLE DRAFT:
Estimated allowable draft not determined, carryover storage analysis
required. The allowable draft is probably in excess of 30 mgd.

TOTAL USE:
Average (1972), 2.68 mgd, maximum daily (7-31-73) 5.64 million gallonms.

INDUSTRIAL USE:

1.5 mgd, estimated. Principal users include Spectrum Textured Fibers,
Craftspun Yarns, K-Mills, Neisco, and Duplex International.

TREATMENT :

Ellison Plant (new): Prechlorination, coagulation with alum and liquid
caustic soda, sedimentation, addition of potassium permanganate for
control of taste and odor (equipment for addition of carbon for control
of taste and odor is also available if needed), rapid mixed-media
filtration, adjustment of pH with liquid caustic soda, postchlorination
if necessary, and fluoridation.

Deale Street Plant (old): Prechlorination, coagulation with alum and lime,
sedimentation, addition of potassium permanganate for control of taste
and odor, Anthra-filt filtration, adjustment of pH with soda ash, post-
chlorination, and fluoridation.



106

KINGS MOUNTAIN, CLEVELAND COUNTY

RATED CAPACITY OF TREATMENT PLANTS:

Ellison Plant, 4.0 mgd.

Deale Street Plant, 2.0 mgd.
PUMPING CAPACITY:

Ellison Plant: Raw water, 4.0 mgd; finished water 4.0 mgd.

Deale Street Plant: Raw water, 2.5 mgd; finished water, 2.4 mgd.
FINISHED-WATER STORAGE : '

One clear well, 300,000 gallons; three ground storage tanks, 2,000,000,
1,000,000, and 500,000 gallons.

FUTURE PLANS:
Plan to add additional finished water storage.
WATER-RESOURCES APPRAISAL:

Surface water: Kings Mountain is on the drainage divide of the Broad and
Catawba River basins in southeastern Cleveland County. A small part
of the eastern side of town extends into Gaston County. The city is
drained by many small streams radiating in all directions. The average
discharge of streams draining the immediate vicinity of Kings Mountain
is 0.85 mgd per square mile. Minimum flows generally exceed 0.08 mgd per
square mile and the 7-day 2-year low flow averages 0.25 mgd per square
mile. With the construction of the new reservoir on Buffalo Creek, the
city has developed a water supply adequate for the foreseeable future.

Ground water: Granite, schist, and hornblende gneiss are the predominate
rocks underlying the city. Wells drilled in the immediate vicinity of
Kings Mountain are normally 75 to 200 feet deep. Well yields as high as
80 gpm have been reported and yields greater than 30 gpm are not un-
common.

The chemical quality of ground water 1s generally good. Locally,
iron and chloride concentrations may be higher than desirable.



107

CITY OF KINGS MOUNTAIN

B¢’/

Creet

John Henry Moss

r‘ Reservorr

North

KINGS SV 4
MOUNTAIN —/

0 | 2 3. 4 5 MILES
= T —

EXPLANATION

\< Intake A Treatment plont

X sewage treatment plant %Sewoge outfall



108

KINGS MOUNTAIN, CLEVELAND COUNTY

ANALYSES

(In milligrams per litre)
City Lake &| City Lake & Buffalo Cr.}] Buffalo Cr.

Source, or type of Davidson L.| Davidson L.

water (raw;finished)... Raw Finished Raw Finished
Date of collection....... 9- 8-65 9- 8-65 9-17-73 9-17-73
Copper (Ou). ;c.oulyonbosm s ———m———— ] me———— 0.021 0.007
Cobalt (CO)evvereerasonne | =mmmmmme [ commmm——— .000 .000
ZIHE HOZ1) . JR o . e ome e o o ———— [ e———— —_— .020 .020
Chromium (Cr)....c.e.. & —————— | e .000 .000
Boron (B)ec.ivoessonaa cees | mmmemmme | ee—ee—e— 1.100 .590
Strontium (Sr)...ceeecee 3 —————— —_——————— .020 .030
Barium (Ba)..... RO cee | mmmmemmm— | e .000 .00
Merouxy (He)uoiociasnsns o | mm———— ———— .0000 .0000
Lead (Pb)...veerrerenenee | mmmemmmme | e .004 .005
Lithium (Li).e.vvveeroenes | =mme———— —————— .000 .Q00
Cadmium (Cd)...veveoesenn ——————— ————— .000 .000
Arsenic (AsS)..veecacas rwe | Normmemmeee | ee———— .000 .002
Chloride (C1).vevevesnon i 1.6 5.7 3.5 7.6
Manganese (MD)...eieeeen. 6.3 .03 .280 .000
oL R S SN N g .94 A .070 .040
Calcium (Ca)eviveencaonss 5.5 5.5 3.9 4.5
Magnesium (Mg).......... . 2.2 1.5 1.5 1.4
Sodium (Na).ceoeeeseanns " 2.4 17 3.0 27
Potassium (K).evoovnn. _ oA .6 2.7 3.3
Fluoride (F)uviveeooenonn .0 .2 .1 0.7
Silica (5i02)....eveeeen. 8.7 8.6 13 11
Bicarbonate (HCO3)....... 27 45 22 31
Carbonate (CO3)..eeveu.n.. 0 0 0 0
Sulfate (SO4)...eeneanen. 2.8 9,2 5.1 45
Nitrate (NO3)........ e .5 .2 214 264
Dissolved Solids....v.v.. 37 72 55 124
Hardness as CaCO03:

Total.,...ccieeeeneennan 23 20 16 17

Noncarbonate.,......... 1 0 0 0
Alkalinity as CaCO3...... 11 44 18 25
Specific conductance

(micromhos at 25°C).... 56 123 59 191
1 e P e e A 6.6 7.7 7.0 7.4
Temperature (°C)......... 24 -

#Nitrate (NO2 + NO3 as N).



109

SHELBY, CLEVELAND COUNTY

OWNERSHIP:
Municipal. Total population supplied, about 20,000 in 1973 (8,171
metered customers, 1,282 of which are in suburban areas).

SOURCE:

First Broad River impounded by a low dam (basically a pumping pool).
There are.two intakes approximately 1,000 feet apart at the northwest
edge of the city. The upstream intake is at lat 35°18'20", long
81°33'45", and the downstream intake is at the dam at lat 35°18'22", long
81°33"36". The drainage area at the intake is 230 square miles, approxi-

mately.
RAW-WATER STORAGE:

Three off-river reservoirs, total capacity approximately 25 million
gallons.

ALLOWABLE DRAFT:
Estimated allowable draft is 30 mgd with a storage of 25 million gallonms.

TOTAL USE:

Average (1972), 4.27 mgd, metered; maximum daily (7-7-72), 6.3 million
gallons.

INDUSTRIAL USE:

3.0 mgd, estimated. Principal users include Pittsburg Plate Glass Co.,
Dicey Fabrics, Inc., Dover Textile Group, Esther Mill Corporation, and
J. P. Stevens and Company.

TREATMENT :

Prechlorination, coagulation with alum, sedimentation, addition of carbon
for control of taste and odor, rapid sand filtration, adjustment of pH
with lime, postchlorination, and fluoridation.

RATED CAPACITY OF TREATMENT PLANT:
10.0 mgd.
PUMPING CAPACITY:
Raw water, 14.1 mgd; finished water, 10.5 mgd.

FINISHED-WATER STORAGE:

One clear well, 9,900,000 gallons; two elevated tanks, 500,000 gallons
each.

FUTURE PLANS:
Plan to erect a 1.0 million gallon elevated tank in near future.

WATER-RESOURCES APPRAISAL:

Surface water: Shelby is in south-central Cleveland County where the
topography is rolling to hilly. The city is drained by tributaries of



110

SHELBY, CLEVELAND COUNTY

the First Broad River which flows southward near the west city limits.

The estimated allowable draft of the present source of water, the First
Broad River, is more than six times current use and should be adequate

for the foreseeable future.

Ground water: Shelby is underlain by granite and mica-schist. Drilled
wells in the immediate vicinity of the city average about 160 feet deep,
and reported yields range up to 50 gpm.

With the abundance of surface water available, it is not likely that
ground water will be used for municipal supply. However, the potential
exists to develop moderate supplies of 0.04 to 0.05 mgd per well.
Supplies of this magnitude are adequate for many purposes.



111

CITY OF SHELBY

\/Intuke

N
) :
/ ®
> SHELBY
J )
f =]
' -l
L2 Morion St. z
E.,
S
N ] L
« |
) E. Graham St. A
s e
1 o
\ 5 =
i) w
\
‘\
~ 5
o z
/, -
# e
L. =
A &
A - ry
\\5 PIEN i R
\ S
\ & s
\ N ’
o ’
o 7’
g i ~
© g
\\ s
\\\ i
TR J
\_\ ﬁﬁﬁﬁﬁﬁﬁ , ,I
S
hat V4
0 | 2J WILES
e eee————— -

EXPLANATION

A Treatment plont X sewage treatment plant \Sewow outfall



112

SHELBY, CLEVELAND COUNTY

ANALYSES
(In milligrams per litre)

Source, or type of First Broad RFirst Broad RFirst Broad § First Broad R
water (raw;finished)... Raw Finished Raw Finished
Date of collection.,..... 9- 8-65 9- B-65 9-18-73 9-18-73
Copper (Cu).vvvveerennnes | === | —===——- 0.050 0.040
Cobalt (Co)evrenrrenenens | =~ e | e .000 .000
Zine (Zn)...eieeeecoancan e~ e .010 .030
Chromium (Cr)....veeveeee | ——7o=—=— [ ===—=——= .000 .000
Boron (B)..eeieeeeoanes ol e s o e I .140 .220
Strontium (ST).v.vens.. e | TS | Temmme— .020 .030
Barium (Ba)..veeeeeens veo | T —— e .000 .100
Mercury (Hg)eeeeeveaennes | =m===== e .0000 .0002
Lead (Pb).ieeieireerense. | —===——== | =——=——== - .004 .004
Lithium (Li)eueeieeeansen g | T . 000 .000
Cadmium (Cd)..veevreenns. 3 g A—— .Q00 .000
Arsenic (AS).evercesnens o |ad et~ | e .Q00 .040
Chloride (Cl)........ e 4.2 7.0
Manganese (Mn).......c0.. .03 .03 .Q00 .000
Iron (Fe)ieeeieeannaanen .29 .02 .080 .Q30
Calcium (Ca)eveveveooonsn 3.4 7.9
Magnesium (Mg)..o.vveee.n 1.1 o7 -
Sodium (Na)...... ceeerann 3.8 4.0
Potassium (K)ueeeweeannan 1.9 1.8
Fluoride (F)iveeeeooennnn .1 1.2
Silica (Si02)........ e 11 12
Bicarbonate (HCO3)....... 19 18
Carbonate (CO3)..vevennns 0 6 | — | T -
Sulrfate (SO04)........ e 2.4 8.0
Nitrate (NO3)....oevvun.. A .7
Dissolved Solids......... 44 52
Hardness as CaC03:
Total, . .iieerencnenenns 15 24
Noncarbonate,...... . 2 8 -
Alkalinity as CaCO3...... 13 15
Specific conductance
(micromhos at 25°C).... 44 74
2 7.1 6.4
Temperature (°C)......... 24 —————




113

GRAHAM COUNTY
WATER-RESOURCES APPRAISAL

Graham County is in the Blue Ridge Province in western North Carolina.
The North Carolina-Tennessee State line is the western boundary. The county
is nearly all mountainous with about four fifths of the land slopes exceeding
30 percent. Streams slopes are steep and drainage is good. The Little
Tennessee River and Fontana Lake are the north boundary. Santeetlah Lake, a
hydroelectric impoundment, is in the county. Tributaries of the Little
Tennessee River, principally the Cheocah River, drain the county.

The average discharge of streams 1s relatively high, averaging 2.2 mgd
per square mile. Minimum flows generally exceed 0.15 mgd per square mile,
and 7-day, 2-year low flows average 0.4 mgd per square mile. There is an
abundance of surface water available for public supply.

Robbinsville with 480 customers has the largest public water system and
obtains its water from small streams. Fontana Village obtains water from
Fontana Lake, and a private system 1in Tapoco uses the Cheoah River. Roughly
50 percent of rural domestic supplies are obtained from springs with the
remainder from drilled and dug wells. The county population in 1970 was
6,562.

A complex group of interbedded, gradational, and interfingered meta-
morphic rocks underlie the county. Quartzite, metaconglomerate, and meta-
graywacke predominate except along the southeastern boundary where quartzite,
phylitte and schist of the Murphy Marble belt are dominant. Much of the
Tululah Creek valley is underlain by unconsolidated sand, silt, and gravel as
much as 100 feet thick in places. The chief aquifers are the fracture zones
in the bedrock and crushed quartz veins. One well finished near the contact
between the bedrock and the unconsolidated deposits in the Tululah Creek
valley was reported to yield 48 gpm.

Because of the abundance and widespread use of springs, the number of
drilled wells is small. Most drilled wells are less than 150 feet deep with
about half being less than 100 feet deep. Dug wells are usually less than 25
feet deep. The maximum reported yield is 48 gpm and several wells are
reported to yield 30 gpm.

The chemical quality of ground water is good and suitable for most uses
with little or no treatment. Analyses of water from eight wells are avail-
able. Results of these analyses indicate that ground water is usually soft,
slightly acidic, and locally may contain iron concentrations in excess of 0.3
mg/1.

Potential supplies of ground water are adequate, with proper planning
and management, for small industrial, supplemental, or emergency supplies.
It is estimated that wells drilled in favorable locations, such as draws and
small valleys, would yield as much as 0.07 mgd.



114

S13Woysnd OOG uDyj Ss3

%%

$261 Ul swajsks Jajom |odidiunw KQ PaAas Spauy
NOILYNV 1d X3

= T — — 1
S3TIN Ol S~ % 2% -1:0
| |
\\'\l
\l/-\\\ /1
GloSE \\\\\\ //
' //\\II\H\\\\\ ]
¥S J
o._..ato '
39 //\
Y N
As )
F» (ad :
(J\xd )
) Qu\::%h \\
Invl
HY1LIFINYS ./
S / o
<> 39V 1A 9&&@ \ &%.
VNV.INOA =~ \ <
NV UNVINOS g D
.1¢ >
_ ™ i

Sbo€8
AINNODY WVHVYH9

,000t8

S16GE



115

HAYWOOD COUNTY
WATER-RESOURCES APPRATISAL

Haywood County is in the mountains in western North Carolina. The North
Carolina-Tennessee State line is the north boundary. Except for a few flat
areas in the major valleys, the topography 1s hilly to rugged and mountain-
ous. The Pigeon River and its tributaries drain the county. Streamflow
varies considerably with location. The higher-yielding streams are in the
southern quarter, generally the headwaters of the Pigeon River, and the
lower-~yield streams are in the northeast corner. For streams in the southern
quarter, the average discharge is 2.0 mgd per square mile, the 7-day, 2-year
low flow averages 0.5 mgd per square mile, and minimum flows generally
exceed 0.25 mgd per square mile. In the northeast, the average discharge is
0.7 mgd per square mile, the 7-day, 2-year low flow averages 0.15 mgd per
square mile, and minimum flows generally exceed 0.07 mgd per square mile.
With the exception of a few streams which receive industrial or municipal
wastes, the chemical quality of surface water is excellent and requires only
minimum treatment for most uses. All municipal water supplies in the county
use surface water. The municipal systems supply approximately 29,000 of the
county's population of 41,710 (1970).

Metamorphic rocks underlie the county. The southern two-thirds is under-
lain almost entirely by biotite gneiss, a banded granitic rock consisting of
thin layers of quartz and feldspar, alternating with thin layers of black
mica, biotite. Quartzite predominates in the northern third. North and east
of Hepco is a large area underlain by granite gneiss. A belt of mica-schist
separates the biotite gneiss in the southern part from the quartzite and
granite gneiss in the north.

Drilled wells obtain water from the joints, fractures, and other small
openings in the bedrock. Normally, the number and size of fractures decrease
with depth. Wells are usually drilled less than 300 feet. For 36 drilled
wells, the depths range from 36 to 425 feet, and average 154 feet. There is
insufficient data on well yilelds to appraise the water-bearing character-
istics of the various rocks; however, the granite-gneiss appears to be the
better aquifer. The maximum reported yield in available records is 50 gpm.

Topography is an important factor in selecting sites for the higher
yielding wells. The best wells are usually those located in draws and
valleys, yielding, on the average, about 2 1/2 times as much water as those
on hills. It is estimated that wells drilled in favorable locations could

reasonably be expected to yield 35 gpm or more.

The chemical quality of ground water is good, and suitable for most uses
with little or no treatment. The water is usually slightly acidic, soft to
moderately hard, but locally may contain iron concentrations in excess of 0.3

mg/1.



116

HAYWOOD COUNTY
83915’ 83°00 82945'

35945/ o

35°30' 35930

0.4 2 3,.% % 10 MILES

EXPLANATION
Areas served by mumicipal woter systems in 1974

[j More then 500 customers



117

CANTON, HAYWOOD COUNTY

OWNERSHIP:

Municipal. Also supplies Clyde and six water associations. Total popu-
lation supplied, about 9,000 in 1973 (2,500 metered customers, 850 of
which are in suburban areas).

SOURCES :

Pigeon River: The intakes are at the southern city limits approximately
400 feet west of N. C. Highway 215 at lat 35°31'29", long 82°50'57". The
drainage area at the intake is 133 square miles, approximately.

Rough Creek: The intakes are approximately 3.5 miles north of Canton at
lat 35°35"17", long 82°50'38'". The drainage area at the intakes is 1.3
square miles, approximately.

RAW-WATER STORAGE:
None.
ALLOWABLE DRAFT:
Estimated allowable draft of Rough Creek is 0.2 mgd with no storage.
Estimated allowable draft of Pigeon River is 25 mgd with no storage.
TOTAL USE:

Average (1973) 1.12 mgd, metered; maximum daily (7-24-73) 1.82 million
gallons.

INDUSTRIAL USE:
0.15 mgd, estimated.
TREATMENT :

Pigeon River: Prechlorination, coagulation with alum and lime, sedi-
mentation, rapid sand filtration, adjustment of pH with lime, post
chlorination, and fluoridation.

Rough Creek: Pressure filtration, chlorination, and fluoridation.
RATED CAPACITY OF TREATMENT PLANT:

Pigeon River plant, 2.0 mgd. '

Rough Creek plant, 0.6 mgd.
PUMPING CAPACITY:

Pigeon River: Raw water, 2.1 mgd; finished water, 2.0 mgd.

Rough Creek: gravity; capaclity of the line is approximately 0.6 mgd.
FINISHED-WATER STORAGE:

One clear well, 100,000 gallons; two reservoirs, 750,000 and 550,000
gallons, and one tank in Clyde, 450,000 gallons.

FUTURE PLANS:

No definite plans in January 1973. A new treatment plant and dam at
Rough Creek for construction in 4 to 5 years are under consideration.



118

CANTON, HAYWOOD COUNTY

WATER-RESOURCES APPRAISAL:

Surface water: Canton is in the Pigeon River Valley in east-central Hay-
wood County. The Pigeon River and its tributaries drain all but the east
side of the city which is drained by tributaries of the French Broad
River. For streams draining the immediate area, the average discharge is
1.5 mgd per square mile, the 7-day, 2-year low flow is 0.5 mgd per square
mile, and minimum flows generally exceed 0.1 mgd per square mile.

Canton normally withdraws as much water as it can from Rough Creek
and obtains the remainder from Pigeon River. 1In 1973, 47 percent of the
water requirements were obtained from Rough Creek. The water withdrawn
from Rough Creek is limited to the capacity of the line or to the amount
of water available, which is sometimes less than the capacity of the line.
There 1s ample water in the Pigeon River to meet the needs of the city
for the foreseeable future.

Ground-water: Biotite-gneiss is the predominant rock underlying Canton.
Wells in this unit in the Canton vicinity are usually drilled from 50 to
150 feet deep. The maximum reported yield in available records is 25
gpm. With the abundance of surface water available it is not likely that
ground water will be used for the municipal supply.

The chemical quality of ground water is good, however, locally iron
concentrations may exceed 0.3 mg/1l.



119

CITY OF CANTON

North

pIGEON

2 MILES
]

EXPLANATION
\< Intake A Treatment plant

X sewage treatment plant \<Sewoge outfall



120

CANTON, HAYWOOD COUNTY

ANALYSES
(In milligrams per litre)

Source, or type of
water (raw;finished)...

Date of collection.......

Pigeon R.
Raw

Pigeon R.
Finished

9~ 9-65

Rough C.

9- §~65

Rough C.
Finished

9= 9»65

Copper (Cu)..vuvenennnnen
Cobalt (CO)uvrrvnreennnnn
Zinc (Zn)..veeevrennneens
Chromium (Cr)...ueeeeesann
Boron (B)e.veeeeenenanann
Strontium (Sr).....vveu..
Barium (Ba).ve.eeeoeoooss
Mercury (Hg)eeeeweaoanwes
Lead (Pb) .. ieenennse
Lithium (Li)eeveeeneennne
Cadmium (Cd)....vvvuernn.
Cyanide (CN)..vvevernnnnn
Chloride (Cl1)..viveueense
Manganese (Mn).....eeeu..
Iron (Fe)eeerewweeonoennn
Calcium (Ca)..vvrerecanse
Magnesium (Mg).eeeevvveo.e
Sodium (Na).eeeeeeeeouenose
Potassium (K)ueeeeuonouse
Fluoride (F)uv.eeeoenanse
Silica (S102)...veeennen.
Bicarbonate (HCO3).......
Carbonate (CO3)..vvveun..
Sulrate (SO4). . .eveeeesss
Nitrate (NO3)....ccvven..
Dissolved Solids,........

Alkalinity as CaCO3......

[ROUOR

——— i e e o .

e . . e et

11

o

COoOOHEHPM;OOWNM

Specific conductance
(micromhos at 25°C)....

5] 5 e

Temperature (°C).........

. e e e

43
7.2

41

15

Note:

See next page for additional analyses.



121

CANTON, HAYWOOD COUNTY

ANALYSES
(In milligrams per litre)

Source, or type of Pigeon R. Pigeon R.

water (raw;finished)... Raw Finished
Date of collection....... 1-28-74 1-28-74
Copper (Cu)...... Ceeeeann 0.010 0.002
Cobalt (CO)evrevenonsnans .000 .000
ZimetWCZadl Y . 14N b S .120 .050
Chromium (Cr).eeevececces .000 .000
Boron (B)..eeeeeenevenons .000 .000
Strontium (ST)eeeveeenens .040 .070
Barium (Ba).eeeesvosoasns . 000 . 000
Metenry (Hglsoeesosccians .0000 .0001
Lead (Pb)..vevevenens .ood .000 .000
Lithium (Li)eeeeeeeeencas .000 .000
Cadmium (Cd).eveeeevneeenn .002 .002
Arsenic (AS)..seececenns . .016 .006
Chloride (Cl)...vvvvrenns -7 2.2
Manganese (Mn)........... .000 .000
Iron (Fe)uveeweeenoeonnns .100 . 040
Oaleiom (Ba)i455 A05 JL8E S P
Magnesium (Mg)......000us
Sodium (Na)...eeseeveoeons ——————— e
Potassium (K).v.vveovaonn e —lm
Flioride* (F)h . L hashds ———— e
Sildca (S102). .. ccvenioes | =m=——=— e ——
Bicarbonate (HCO3)....... e e
Carbonate (CO3)..vvveeves | ==——=———v ——————
Sulfate (SO04)...vieeveeee | ——=m==——— ———
Nitrate (NO3)...ivieeveees | ——====—— | ——————-
Dissolved Solids.,..ceeee | ==m=—m—m—— | =——cece—-—
Hardness as CaCO3:

Total,...iiveecrenneses | =mmmmmm— | e——————

Noncarbonate......eee0e | =——————o ——————
Alkalinity as CaCO03...... | ==————=—= | —=——e-r

Specific conductance
(micromhos at 25°C),...




122

WAYNESVILLE, HAYWOOD COUNTY

OWNERSHIP:

Municipal. Also supplies Junaluska Sanitary District, Lake Junaluska
Assembly, and Hazelwood. Total population supplied, about 20,000 in
1973 (3,600 metered customers, and 800 to 1,000 unmetered customers).

SOURCES :

Rocky Branch impounded: The intakes are at the dam about 800 ft north
of the treatment plant at lat 35°25'40", long 83°00'43". The drainage
area at the intakes is 1.31 square miles.

Allen Creek impounded: The intakes are about 500 feet south of the
treatment plant at lat 35°25'29", long 83°00'33". The drainage area at
the intakes 1s 13 square miles, approximately.

RAW-WATER STORAGE:
Rocky Branch impoundment, about 300,000 gallons.
Allen Creek impoundment, about 500,000 gallons.
ALLOWABLE DRAFT:

Combined estimated allowable draft of Rocky Branch and Allen Creek is 3.0
mgd with negligible storage.

TOTAL USE:

Average (1973) 4.22 mgd, metered; maximum daily (9-28-73) 5.77 million
gallons.

INDUSTRIAL USE:

2.3 mgd, estimated. Principal users include Champion Paper Co., Dayco
Southern-Division of Dayco Corporation, A. C. Lawrence Leather Co., and
Unagusta Manufacturing Corporatiom.

TREATMENT :

Prechlorination, coagulation with alum and caustic soda, sedimentation,
high-rate, mixed-media filtration, addition of phosphate compounds for
corrosion control, adjustment of pH with caustic soda, post chlorination,
and fluoridation.

RATED CAPACITY OF TREATMENT PLANT:
8.0 mgd.

PUMPING CAPACITY:
Raw water, gravity; finished water, gravity and one 150 gpm booster pump
in the distribution system.

FINISHED-WATER STORAGE:

One clear well, 150,000 gallons; two ground storage tanks, 1,000,000 and
100,000 gallons. Also have two tanks, 250,000 and 50,000 gallons not in

use.



123

WAYNESVILLE, HAYWOOD COUNTY

FUTURE PLANS:

A 875-million gallon raw water reservoir on Allen Creek is scheduled for
construction with completion in approximately two years. Also plan,
within next five years, to increase filter plant capacity to 12 mgd and
construct a 1.0-million gallon finished water reservoir.

WATER-RESOURCES APPRAISAL:

Surface water: Waynesville is in west-central Haywood County. The topo-
graphy is hilly with mountains to the north and west. Richland Creek and
its tributaries drain the city. For streams draining the immediate
vicinity, the average discharge is 1.4 mgd per square mile, the 7-day,
2-year low flow is 0.4 mgd per square mile, and minimum flows generally
exceed 0.2 mgd per square mile. Current use exceeds the estimated allow-
able draft of Allen Creek indicating that shortages could occur in a
dry year. However, when the proposed 875-million gallon reservoir is
completed, the allowable draft will be more than twice current use.

Ground water: Biotite gneiss predominately underlies Waynesville. No
records are available for wells in the city. In surrounding area,
however, wells in this rock unit are normally drilled 50 to 150 feet deep
and the maximum reported yield is 14 gpm. Available records are for
domestic wells and the reported yields are probably low. Domestic wells
are usually drilled in sites selected for convenience to point of use
rather than for high yield. Wells drilled in carefully selected sites,
such as draws, could reasonably be expected to yield 25 gpm or more.



124

CITY OF WAYNESVILLE

North

276

Loke N
Junalusko \

276

0 | 2 3 4

]

EXPLANATION

\\ intake A Treatment plont

5 MILES

m Sewage treatment plant \( Sewage outfall



125

WAYNESVILLE, HAYWOOD COUNTY

ANALYSES
(In milligrams per litre)

Source, or type of Allen Cr. Allen Cr. Allen Cr. Allen Cr.

water (raw;finished)... Raw Finished Raw Finished
Date of collection....... 9- 8-65 9- 8-65 1-28-74 1-28-74
Copper {88 .ol vie o bstins o ) ]| Dimmmmriia T 0 e e 0.001 0.003
Cobalt (06D .anililay wabisnl mimimma—EN1 Semrmre— .000 .000
Zimcs CZode whiit cahinsiant |l Te=msm ) Se=ta—rs .060 .090
Chromium (Cr)iv.eeeeceoas |  =mm=me—= | ——————— .000 .000
Boron (B)ue Jaiih vaisieaail o bemmmm——_— | ] e mm— .010 .000
SErentling (Sr) ..o cosnans | —=mmmm—— ] gt .000 .000
BATIER PR v e vam vin conne sn, | b= Ul e .000 -000
T o T e AR G gl e .0000 .0000
Taad [CPBY. s cusapansse vven |  mmmmmmm— ] —me—mem— .003 .003
T thAUm CLd ) v i v s ame is se | = [ St s .000 .000
CHATNN . (CEA) e « v s's o i rnais | o e U I == .000 . 000
Arsenic (AS).esveesenssee | m——mm——— | ——————— .000 .003
Chdloride:- (CCL): .o i evenins 0.5 1.9 .6 21
Manganese (MN)....ceceeen .05 .02 .010 .010
TEOm CEEY:, o o605 ooere oo st winny .06 .00 .050 .050
CELCEND CC2) s e s v iessionnes 2.4 3.2
Magnesium (Mg)..ccvconeee .2 .6
Sl ium CNA) A% & wie va s s s siné 153 1.2
Potassium (K)eeoveoovoons .6 5
PIaoinn £F)..ccveinoonsns .0 .0
SHl LT ST02Ditisi. o o i » i lom 9.3 9.5
Bicarbonate (HOO3). 4.« ils 12 d3vd alcljabmoegroani)s TR
Carbonete (BOS). . tuiaaman 0 0
Sulifartba (B04) . ool ou k. i 1.0 28 on wlotmmmmme=— |l e
Nitrate (NO3)....eveenenn .0 .1 -
Dissolved Solids......... 25 %2 " Jagorbivesrrshul L
Hardness as CaCO03:

o i e e 8 11

Noncarbonate.....eeoe.. 0 1
Alkalinity as CaCO3...... 10 ik PR ) R e e
Specific conductance

(micromhos at 25°C).... 20 29 16 69
DERRN . c b clee sk . o%s LaEe v El 6.9 7.1
Temperature (°C)......... | =——————-




126

HENDERSON COUNTY
WATER-RESOURCES APPRAISAL

Henderson County is in the Blue Ridge Province in southwestern North
Carolina. The North Carolina-South Carolina State line is the south boundary.
The topography is characterized as a dissected central plateau bounded by
the Pisgah Ridge on the northwest and the Blue Ridge front on the south and
east. Roughly 75-80 square miles of the county is mildly rolling valley
land. Tributaries of the Tennessee River Basin, principally Mills and French
Broad Rivers and Mud, Clear, Cane and Hoopers Creeks, drain about three-
fourths of the county. The remainder is drained by the Green and Broad
Rivers of the Wateree River basin.

Streamflow varies considerably across the county, generally being
greater in the western third and smaller in the north central part. For
streams in the western third, the average discharge is 1.9 mgd per square
mile, the 7-day, 2-year low flow is 0.6 mgd per square mile, and minimum
flows generally exceed 0.3 mgd per square mile. In the north central part,
the average discharge is 0.9 mgd per square mile, the 7-day, 2-year low flow
is 0.25 mgd per square mile and minimum flows generally exceed 0.l mgd per
square mile. Hendersonville, who also supplies Mountain Home, Flat Rock,
Saluda, Balfour, and Laurel Park, obtalns its water from surface sources.
Fletcher, on the Buncombe-Henderson county line obtains its water supply from
Asheville. Most other smaller communities and rural domestic supplies use
ground water. Hendersonville supplies more than one half of the county popu-
lation of 42,804 (1970).

A wide variety of metamorphic rocks underlie Henderson County. The
northwest corner i1s underlain by blotite-gneiss. A narrow northeast trend-
[...]
Well No. 8 (George Reid), Ma 22, located at lat 35°11'08", long 83°23'24".
Driller: Virginia Well Supply. Date drilled: 1957. Total depth: 464
ft. Diam; 8 in. Cased to: 60 ft. Type of finish: open hole. Topo-
graphy: draw. Aquifer: quartz biotite gneiss. Static water level:

. Yield: 28 gpm. Pump setting: . Type pump: submersible.
Well No. 9 (Ulco Drive), Ma 17, located at lat 35°10'03", long 83°22'50".
Driller: . Date drilled: 1958. Total depth: 465 feet. Diam:
8 in. Cased to: 30-40 ft. Type of finish: open hole. Topography:
valley. Aquifer: biotite gneiss. Static water level: . Yield:
17 gpm. Pump setting: . Type pump: submersible.

Well No. 10 (Cranford Subdivision), Ma 71, located at lat 35°10'38", long
83°24'12". Driller: Rogers. Date drilled: 1961. Total depth: 501
ft. Diam: 8 in. Cased to: 30-35 ft. Type of finish: open hole.
Topography: wvalley. Aquifer: quartz blotite gneiss. Static water
level: . Yield: 30 gpm. Pump setting: . Type pump: sub-
mersible.

Well No. 11 (Alex Arnmold), Ma 14, located at lat 35°11'13", long 83°21'53".

Driller: Virginia Well and Supply. Date drilled: 1962. Total depth:
616 ft. Diam: 8 in. Cased to: 43 ft. Type of finish: open hole.



141

FRANKLIN, MACON COUNTY

Topography: slope. Aquifer: quartz biotite gneiss. Static water
level: . Yield: 49 gpm. Pump setting: . Type pump: sub-
mersible.

Well No. 12 (Alsup), Ma 25, located at lat 35°10'48", long 83°24'22".
Driller: Virginia Well and Supply. Date drilled: 1962. Total depth:

515 ft. Diam: 8 in. Cased to: ft. Type of finish: open hole.
Topography: valley. Aquifer: quartz biotite gneiss. Static water
level: ft. Yield: 90 gpm. Pump setting: . Type pump:
turbine.

Well No. 13 (Georgia Road), Ma 69, located at lat 35°09'38", long 83°23'40".
Driller: Virginia Well and Supply. Date drilled: 1967. Total depth:
600 ft. Diam: 8 in. Cased to: . Type of finish: open hole.
Topography: valley. Aquifer: . Static water level:

Yield: 42 gpm. Pump setting: . Type pump: submersible.

Well No. 16 (Belden well), Ma 70, located at lat 35°09'57", long 83°23'32".
Driller: Hedden Brothers. Date drilled: 1972. Total depth: 250 ft.
Diam: 8 in. Cased to: . Type of finish: open hole. Aquifer:

. Static water level: . Yield: 120 gpm. Pump setting:
Type pump: submersible.

TOTAL USE:
Average (1973) 0.39 mgd, metered; maximum daily not available.
INDUSTRIAL USE:

0.04 mgd, estimated. Principal users include Franklin Mineral Products,
Blue Bell, Inc., and Electric Cord Products Co.

TREATMENT :
None.
RATED CAPACITY OF TREATMENT PLANT:
None.
PUMPING CAPACITY:
Raw water, not available. Combined reported yield of wells is 0.74 mgd.
For short periods, pumping capacity probably exceeds 1.0 mgd.
FINISHED-WATER STORAGE:

One elevated tank, 60,000 gallons; five stand pipes, 120,000, 120,000,
153,000, 200,000 and 300,000 gallons.

FUTURE PLANS:

Construction of a filter plant and use of Cartoogechaye Creek as a source
of supply are under consideration.

WATER-RESOURCES APPRAISAL:

Surface water: Franklin is in east-central Macon County in the valley of
the Little Tennessee River. The topography is characterized as a valley



142

FRANKLIN, MACON COUNTY

flat with rolling hills and surrounding mountains. The city is drained
by the Little Tennessee River, and its tributaries. The Cullasaja River
flows into the Little Tennessee at the southeast side of the city. The
average discharge of streams draining the immediate vicinity is 1.9 mgd
per square mile. The 7-day, 2-year low flow averages 0.55 mgd per square
mile, and minimum flow generally exceeds 0.2 mgd per square mile. There
1s an abundant supply of surface water available for municipal supply.
Cartoogechaye Creek is presently being considered as a source of supply.
The minfmum discharge recorded since 1961 at a Geological Survey gaging
station on Cartoogechaye Creek near Franklin was 21 mgd.

Ground water: Metamorphic rocks, principally biotite gneiss, underlie
Franklin. Records of well casing lengths indicate that the thickness of
overlying weathered rock and aluvium is as much as 65 feet in the city.
The eleven wells supplying the city range in depth from 200 to 755 feet,
averaging 452 feet, and range in yield from 17 to 120 gpm. Well Nos. 4,
5, 6, 14 and 15 have been abandoned due to low yield or high irom
content.

The chemical quality of ground water is somewhat variable. The
water 1is soft to moderately hard, and dissolved solids range from 28 to
99 mg/l. Iron concentrations in one well were as high as 0.96 mg/l.



143

CITY OF FRANKLIN

-~

28 3 \\\\
// \\
7 N
87 N
AN
£ % “
i Ve
/ 2 \
4 = \
// e e \\
/ . \
¢ Ma 14
// Ma 24
/ @
/
I
!
<90,- i
/0 l
[ g - {z”
Ma 25 \
“o,,e
o
Ma 71
G
/00-"90
40
-
0 | 2 MILES
Be _—1 = = —
Ma 69 EXPLANATION
@® Well ond m Sewage treatment plant Sewage outfall
number



144

FRANKLIN, MACON COUNTY

ANALYSES
(In milligrams per litre)

Source, or type of
water (raw;finished)...

Date of collection...e...

Well No. 2
5-21-64

Well No. 1
5-21-64

Well No.
9- 7-65

3

Well No. 7
9- 7-65

Copper (Cu)...... PN 3> o
Cobalt (CO).vrerereananne
Zine (Zn)..eeeeenoeooanss
Chromium (Cr)..eeeeeennss
Boron (B)....covunnn ceene
Strontium (Sr).veveeeenss
Barium (Ba).eeeeeeoeennnn
Mercury (Hg)eeeeerreoanas
Lead (Pb)..vveeeeeencones
Lithium (Li)..veennn. .
Cadmium (Cd).v.eveveacnons
Cyanide (CN).:vuiveveneanse
Chloride (C1).....c0en...
Manganese (Mn).....couuse
Iron (Fe)ivereeweenroones
Calcium (Ca)eeeeennncases
Magnesium (Mg)..e.evene. .
Sodium (Na)..eeveoeeeonns
Potassium (K).v.eeoeoennns
Fluoride (F)...... ceenens
Silica (Si02)...vcvenun..
Bicarbonate (HC03).......
Carbonate (CO3)...evven...
Sulrate (SO4)...vve.. o enn
Nitrate (NO3)...veieeassn
Dissolved SolidS....voco..

———— — g

18 59
17 63

Specific conductance
(micromhos at 25°C)....

DHd a5 40 0sccsasscasonns

Temperature (°C).........

54 145
7.0 7.3
16 18

37
7.1
14

27
5.8
14

Note:

See next page for additional analyses.



145

FRANKLIN, MACON COUNTY

ANALYSES
(In milligrams per litre)

Source, or type of
water (raw;finished)...

Date of collection.......

Well No. 9
9- 7-65

Well No. 8
9- 7-65

Well No.10
5-21-64

Well No.1ll
9- 7-65

Copper (Cu)eeeurvoncnsass
Cobalt (CO).vreeneenncnnn
ZAng (ZN) cdaveeeeenaeeida
Chromium (CTr).eeereeeenes
Boron (B)eveveereronnanns
Strontium (Sr)...... .o dd
Barium (Ba).veveeeeenecens
Mercury (Hg)eeeoeoeoosons
Lead (Pb)e:eeeereencnonas
Lithium (Li)eoeeeeeeeonns
Cadmium (Cd)........ I
Cyanide (CN)........ A =
Chloride (Cl)...cveuvenns
Manganese (Mn)...........
Iron (Fe).ieeweuvannn U
Calcium (Ca).eevun.e .ot
Magnesium (Mg)...cvvver.s
Sodium (Na)..eeeeeeoanoonn
Potassium (K)ev.vevennnse
Fluoride (F)ue.veeerenens
Silica (8102)...veeenennn
Bicarbonate (HCO3).......
Carbonate (CO3)....0een..
Sulfate (SO04)...vceenenn.
Nitrate (NO3)....vvvaueon
Dissolved Solids.........

46 38
8 2
39 36

56

58

Specific conductance
(micromhos at 25°C)....

126 100
6.6 7.1
16 16

84
7.0
20

134

14

Note:

See next page for additional analyses.



146

FRANKLIN, MACON COUNTY

ANALYSES
(In milligrams per litre)

Source, or type of

water (raw;finished)... | Well No.12 | Well No.1l6
Date of collection....... 9- 7-65 1- 9-74
Copper (Cu)..veeeennnenne ———— 0.004
Cobalt (CO)eviennornnenns | =mmemm——n .003
Zint (Zn).v.eeveeeeneasrea —————— .050
Chromium (Cr)......... res | mm—m———— .000
Boron (B)eveeeeeseanee . di ————— .000
Strontium (Sr)..v.eeveeras | =—=————- - .000
Barium (Ba)..veveeewan vee | mmm— .000
Mercury (HE)e.iveveeeeres | =mmm——— .0000
Lead (Pb)..vereeeannn cees | mmm———— .009
Lithium (Li)eeeereeneenne e .000
Cadmium (Cd)....evevennn.. e — -.004
Arsenic (As)..... cessesdb ———— .002"
Chloride (C1)......... . 4 1.5 1.8 '
Manganese (Mn)..... eveeen .02 .014
Iron (Fe).vvevrneennonnen .02 .100
Calcium (Ca)..... Ceeeenes 2.3 11
Magnesium (Mg)..covvene. . 1.0 2.2
Sodium (Na).eeeeeeeceases 2.8 4.8
Potassium (K).eeveeueenreo 1.1 2.0
Fluoride (F)ue.ieeeeenoenn .1 .0
Silica (Si02)......000uen 15 23
Bicarbonate (HCO3)....... 16 51
Carbonate (CO3)....veu... 0 0
Sulrate (SO4)...evveenens 1.2 7.3
Nitrate (NO3)....vevennn. .2 .08+
Dissolved Solids......... 33 89
Hardness as CaCO03:

Total. .. inrcnanonns 10 37

Noncarbonate.....eeeeee 0 0
Alkalinity as CaCO3...... 13 42
Specific conductance

(micromhos at 25°C).... 28 107
Pl ol maiise cosvoaonanes 6.2 7.1
Temperature (°C)......... 14 -

#Nitrate (NO2 + NO3 as N).




147

HIGHLANDS, MACON COUNTY

OWNERSHIP:
Municipal. Total population supplied, about 3,500 in 1973 (1,050 metered
customers, 500 of which are in suburban areas).

SOURCES :

Houston Branch impounded in Houston Lake: The intakes are approximately
3.2 miles north of Highlamnds at lat 35°Q5'55", lonmg 83°12°'17". The
drainage area at the intakes is 0.2 square miles, approximately.

Big Creek impounded by a low dam: The intakes are approximately 1.6
miles west of Highlands at lat 35°04'07", long 83°13'06". The drainage
area at the intakes is 4.9 square miles, approximately.

RAW-WATER STORAGE:
Houston Lake, 2 million gallonms.

ALLOWABLE DRAFT:

Estimated allowable draft of Houston Branch is 0.09 mgd with a storage
of 2 million gallons.

Estimated allowable draft of Big Creek is 0.8 mgd with negligible
storage.
TOTAL USE:

Average (1973) 0.35 mgd, estimated; maximum daily (10-22-73) 0.435
million gallons. Estimate of average use based on estimated capacity of
the gravity line from Houston Branch (0.23 mgd) plus average water
treated at the plant (0.12 mgd).

INDUSTRIAL USE:
None.

TREATMENT :

Big Creek: Prechlorination, coagulation with alum and lime, sedimen-
tation, rapid-sand filtration, adjustment of pH with soda ash, and post

chlorination.
Houston Branch: Chlorination.
RATED CAPACITY OF TREATMENT PLANT:
0.5 mgd.
PUMPING CAPACITY:
Houston Branch: gravity. Big Creek: raw water, 0.9 mgd; finished water,
0.5 mgd.
FINISHED-WATER STORAGE:

One clear well, 100,000 gallons; four ground storage tanks, 110,000,
100,000, and two of 25,000 gallons each.



148

HIGHLANDS, MACON COUNTY

FUTURE PLANS:

Plan to construct a 200,000 gallon finished water reservoir and increase
treatment plant capacity to 1.0 mgd.

WATER-RESOURCES APPRAISAL:

Surface water: Highlands is in the mountains in southeastern Macon County.
The Tennessee Valley Divide closely approximates the south and east city
limits. Tributaries of the Cullasaja River of the Tennessee River basin
drain all but two small areas along the southern city limits. Streams
in the immediate vicinity of Highlands have above average yields. The
low flow yleld of streams generally exceeds 0.2 mgd per square mile. The
average discharge of streams is 2.5 mgd per square mile and the 7-~day,
2-year low flow averages 0.45 mgd per square mile. The estimated allow-
able draft of the present sources of water is more than twice current use.
Additional draft could be obtained by providing raw water storage on Big
Creek.

Ground water; Highlands is predominantly underlain by bilotite gneiss and
granite gneiss. The city formerly used 4 wells as part of their water
supply. These wells ranged in depth from 500 to 800 ft and in yield from
14 to 45 gpm. Water from the highest yielding well was reported contami-
nated by surface water and though bacteriologically safe was unfit to
drink. One well 800 feet deep at the Highlands Country Club was reported
to yield 165 gpm.

Generally, the water is of good chemical quality and suitable for
most uses with little or no treatment. The water is usually soft to
moderately hard and slightly acidic.



149

CITY OF HIGHLANDS

North

, Houston
\: Laoke

Q

//0(/ s Yo,

SR 1544

c""

R

CULLASAYA

LAKE Y\ IV @ )BT N-Y-"—-""7mFm— — = = — = 1

SEQuoran
GHLANDS

T e e

vER

0 | 2 MILES

EXPLANATION

\'{ Intake A Treatment plant

MSewoge treotment plant \<Sewoge outfall




150

HIGHLANDS, MACON COUNTY

ANALYSES
(In milligrams per litre)

Source, or type of
water (raw;finished)...

Date of collection.......

Big Creek
Raw

Big Creek
Finished

Houston Cr.
Raw

Copper (Cu)...vvvurvuannes
Cobalt (CO)evrerennnnnan
Zine (Zn) ... veeeonanns
Chromium (Cr)....eveeeses
Boron (B)e.eeeeeeronanons
Strontium (Sr)......00...
Barium (Ba).eveevenneennn
Mercury (Hg)eeeeeewuuunos
Lead (Pb)u.v'iervennnanns
Lithium (Li).veeeuveeonns
Cadmium (Cd)...vuvrennnnn
Cyanide (CN)..v.ievevennnn
Chloride (C1)....0u... eee
Manganese (Mn)...eveeeon.
Iron (Fe)evwereeneennonns
Calcium (Ca)eiveennnannne
Magnesium (Mg)eveeoreusno
Sodium (Na).eeeeeoseooese
Potassium (K).....o0... .o
Fluoride (F).v.veveeennen
Silica (Si02).....c.euuen.
Bicarbonate (HCO3).......
Carbonate (CO3)..vvveu...
Sulrfate (SO4)..vveeeenen.
Nitrate (NO3)......00e...
Dissolved Solids.........

e e s e e e [ YU S —

O — — e e
o i s e o —— e e e e e

~N O &
o

Specific conductance
(micromhos at 25°C)....

11 137
6.5

e g e g

Note:

See next page for additional analyses.




151

HIGHLANDS, MACON COUNTY

ANALYSES
(In milligrams per litre)

Source, or type of Big Creek Big Creek

water (raw;finished)... Raw Finished
Date of collection....... 1- 8-74 1- 8-74
COPBEE (OO wnie v aioe w oot 0.120 0.005
Gobalt (€0). .. ivaesncny .023 .000
e By gy A Pt e g 4. .020 .020
Chromium (CT).eeeeeeonons .005 .000
1¥of e i s ) S e e e .040 .000
Strontium (Sr).... e 0 . .000 .001
BEr N (Ba).'sJs s s S e v .000 .000
Mercury (Hg).v.veoervunnn .0000 .0000
EERGN(PRIL. . . sasszas Oulils o4 .007 .003
LithimmaGhE). i o wod o . 000 .000
Cadmiup G8d). . od dasare « eba .003 .000
Arsenic (AS)..eeenes £ oy .002 .000
Ehloride «€GL )i coiv oo deen ey 4.6
Manganese (MN).....cecse 4 .014 .000
Mo (He). smdbsd... B 150 .100
@al i (Cals. sde. sadcdes 4 e ol e —
Magnesium (Mg).cv.eceons b | remmmmmemm G
Sodium (Na)..... R g €58 ——————— | e—————
Potassium (K)o, n easnesenr | ————=—= R e
T e s < 00 St et (e R e
SHIERTAG OSTEE) oao o musn ot [ e L e e
Bicarbonate (HCO3)....e0. | =—==———= e R e
Carbonate (CO3)i.eeeeenes | ====— — e
SUEEGEE S CHBA YN o i o damd cat || it —ibial L & Soiemea
Nt MENEENNT > = 2000 208 P sEaemee i, et
DiEnelved Salidd . ianas o el e
Hardness as €aCO3:

TRl wed 35 S b iy geson T o R R

Noncarbonat@..v.eceeeses | mmmm=——— _ | =——r———=o
Alkalinity as CaCO3...... | ====—>— e
Specific conductance

(micromhos at 25°C).... 11 72
o WP R o A o
Temperature (°C)......... | =—==;=——— | —cmm———ee




152

MADISON COUNTY
WATER-RESOURCES APPRAISAL

Madison County is in the Blue Ridge province in western North Carolina.
The North Carolina-Tennessee State line is the north and west boundary. The
topography 1s characterized by rugged mountains and generally narrow valleys.
Land and stream slopes are steep and streams are swift. The French Broad
River and its tributaries drain the county. Stream runoff is the smallest in
the mountain region in North Carolina. The average discharge of streams
varies from 0.7 to 1.1 mgd per square mile. Minimum flows generally exceed
0.08 mgd per square mile, and 7-day, 2-year low flows average 0.2 mgd per
square mile. A significant amount of industrial and municipal waste in the
French Broad River makes it undesirable as a source of water supply. However,
there are many other streams that are excellent sources., Marshall and Mars
Hill obtain their supply from surface sources. Hot Springs uses both surface
and ground water. Springs, where available, and wells are used by rural -
residents. The county population in 1970 was 16,003«

Geologically, Madison County may be divided into two areas. The smaller
area, the northwestern quarter, is underlain by a complex group of meta-
sedimentary rocks including shale, limestone, dolomite, marble, slate, argil-
lite, and ultramafic rocks. 1In the second area, granite gneiss, the most
predominant rock in the county, extends in a broad band northwestward across
the central part. South and southeast of the granite gneiss, the rock is
predominantly hormblende gneiss containing small ultramafic bodies, and
biotite Injection gneiss. Numerous faults are found along the contact of the
two areas and in the metasedimentary rocks.

The scarcity of records of drilled wells of tested capacity prevents an
accurate appraisal of the water-bearing characteristics of the various rock